

Drug	Dose
Adrenaline	0.05-1 mcg/kg/min
Norepinephrine	0.05-1 mcg/kg/min (max 2 mcg/kg/min)
Dopamine	Low: 1-5 mcg/kg/min (renal dose) Medium: 5-15 mcg/kg/min (β -adrenergic agonist) High: >15 mcg/kg/min (α -adrenergic agonist)
Dobutamine	2-20 mcg/kg/min
Milrinone	0.25-0.75 mcg/kg/min
Terlipressin	2-20 mcg/kg/hr
Amiodarone	5-15 mcg/kg/min
Nitroglycerine	0.25-20 mcg/kg/min
Nitroprusside	0.5-10 mcg/kg/min
Lidocain	20-50 mcg/kg/min
Esmolol	100-500 mcg/kg/min
Fentanyl	1-2 mcg/kg/hr (max 5 mcg/kg/hr)
Morphine	10-40 mcg/kg/hr
Midazolam	0.05-0.4 mg/kg/hr
Propofol	25-200 mcg/kg/min
Nimbex® (Cisatracurium)	1-4 mcg/kg/min

Drug	Dose
Adrenaline	0.05-1 mcg/kg/min
Norepinephrine	0.05-1 mcg/kg/min (max 2 mcg/kg/min)
Dopamine	Low: 1-5 mcg/kg/min (renal dose) Medium: 5-15 mcg/kg/min (β -adrenergic agonist) High: >15 mcg/kg/min (α -adrenergic agonist)
Dobutamine	2-20 mcg/kg/min
Milrinone	0.25-0.75 mcg/kg/min
Terlipressin	2-20 mcg/kg/hr
Amiodarone	5-15 mcg/kg/min
Nitroglycerine	0.25-20 mcg/kg/min
Nitroprusside	0.5-10 mcg/kg/min
Lidocain	20-50 mcg/kg/min
Esmolol	100-500 mcg/kg/min
Fentanyl	1-2 mcg/kg/hr (max 5 mcg/kg/hr)
Morphine	10-40 mcg/kg/hr
Midazolam	0.05-0.4 mg/kg/hr
Propofol	25-200 mcg/kg/min
Nimbex® (Cisatracurium)	1-4 mcg/kg/min